
FLOOR STAND SCHEMATIC
(for floor stands with black base)
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1211

PN 2744

If your floor stand base is gray, please 
contact Concept2 customer service at 
800.245.5676 for part numbers.



	   PN	 Description

	 1205	 Lock washer 1/4” SS

	 1235	 Nylock nut 1/4”-20 SS

	 1253	 Screw 1/4”-20 x 5/8 SS

	 2770	 Anti Skid Deck 3/4” (includes PN 2114, 2744,  
	 2759, 2760 as an assembly)

	 2113	 Top Bar

	 2114	 Long Base Channel

	 2116	 Long Support Tube

	 2117	 Short Support Tube

	 2118	 Gusset

	 2119	 Top Bracket

	 2205	 1/4-20 x 1.75 button

	 2208	 410 SS Flathead Screw

	 2209	 Tee Nut 1/4-20 x 1/2” SS

	 2744	 Foot

	 2759	 Footcaster Assembly Right

	 2760	 Footcaster Assembly Left
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